
ATV SPREADERATV SPREADERATV SPREADERATV SPREADER

INSTRUCTION 
SHEET

1602 CORPORATE DRIVE, P.O. BOX 67, WARRENSBURG, MISSOURI 64093  
PHONE 660-747-8183   FAX 660-747-8650

MODEL NO.
10272

Manufacturing quality lawn care equipment since 1945

Assembly
Replacement Parts

Made In The

USA

REV 08-086

Read and follow all 
Safety Precautions 
and Instructions 
before operating this 
equipment.

IMPORTANT

10791

swisherinc.com



Item Number Part Number Description
1 10113 Deflector - Spreader
2 NB505 5/16-18 x 1 1/2 HCC GR5
3 NB556 5/16 USS Flat  Washer
4 NB579 5/16 x 1 1/4" OD Fender Washer
5 7825Z Lift Bar Bushing
6 10051 Gate Spring
7 NB555 1/2" USS Flat Washer ZP
8 10112TK Hopper Gate
9 10111TK Motor Support Bracket - Upper
10 10110 Tank - Spreader
11 NB181 5/16-18 Nyloc Nut
24 10192 5/16" Nylon Retainer Washer



Item Number Part Number Description
9 10111TK Motor Support Bracket - Upper
12 10114TK Motor Support Bracket - Lower
13 10197 5/16-18 x 1 Carriage Bolt
14 10117TK Spreader Shield
15 3844 T-Knob; 5/16-18
16 15118 12 Volt Spreader Motor
17 10118 Spinner/Distributor - Spreader



Item Number Part Number Description
3 NB556 5/16 USS Flat Washer
11 NB181 5/16-18 Nyloc Nut
18 10107TK Tank Support Tube Weldment - Right
19 10106TK Tank Support Tube Weldment - Left
20 NB501 5/16-18 x 1 HCC GR5 ZP
26 AS021 Cable Tie - Black 5 1/2"



Item Number Part Number Description
11 NB181 5/16-18 Nyloc Nut
22 10109 5/16 x  1 3/8" x 3 11/16" U-Bolt
25 Existing Rack on Bike







swisherinc.com

MANUFACTURING  QUALITY  LAWN  CARE  EQUIPMENT  SINCE  1945

WHEN ORDERING PARTS, PLEASE HAVE THE
FOLLOWING INFORMATION AVAILABLE:

*  PRODUCT – ________________
*  SERIAL NUMBER - _______________
*  MODEL NUMBER - _______________

TYPE - _______________
*  PART NUMBER WITH PAINT CODE

*  PART DESCRIPTION

TELEPHONE - 1-800-222-8183
FAX - 1-660-747-8650

SWISHER MOWER & MACHINE CO. INC.SWISHER MOWER & MACHINE CO. INC.SWISHER MOWER & MACHINE CO. INC.SWISHER MOWER & MACHINE CO. INC.
1602 CORPORATE DRIVE

P.O. BOX 67
WARRENSBURG,  MO 64093

ATV ACCESSORIES

Owner’s 
Manual 
Model Numbers 

ATV
Spreader
10272

IMPORTANT
Read  and follow all 
Safety Precautions 
and  Instructions 

Before Operating this 
Equipment.


	Hopper Gate Assembly
	Motor Support Assembly
	Tank Support Assembly
	Connecting to Existing Rack on Bike
	Material Spreading Chart

